



## LABORATORY TEST REPORT

PRODUCT NAME : RTU COOL	DATE : 24/07/2025
BATCH NO. : SL/25-07/752	LAB.SR.NO. – 488

SR. NO.	TEST	TEST METHOD	UNIT	SPECIFICATION	BATCH TEST REPORT
1	Appearance	Visual	....	Clear & Bright	Clear & Bright
2	Colour	Visual	....	Pink	Pink
3	Density @29.5°C	ASTM D-1298	Kg/ml	Report	1.049
4	Boiling Point° C	ASTM D-1120	°C	105 Min. – 125 Max.	108
5	Freezing Point, °C	ASTM D5901	°C	Report	-24
6	Foam Test	.....	ml	Nil	Nil
7	PH Test	ASTM D1287	....	Report	8.55

REMARK: SAMPLE PASS

TESTED BY: ANIL JARHAD

APPROVED BY: SANDIP BHAYAJE